



Product Service

CERTIFICATE

No. Z1 035234 0007 Rev. 00

Holder of Certificate: **Blaabjerg Leg ApS**
Industrivej 1
6752 Glejbjerg
DENMARK

Certification Mark:



Product: **Playground equipment
Jumping Pillows**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713295081

Valid until: 2028-06-14

Date, 2023-06-16

(Ulrich Sommer)



CERTIFICATE

No. Z1 035234 0007 Rev. 00

Model(s): TH119, TH120, TH121, TH122, TH123,
TH124, TH208, TH212, TH216

Parameters:

Type: length x width x height; area

- TH 119: 5.00 x 5.00 x 0.5 - 0.6 m; 25.00 m²
- TH 120: 7.00 x 6.25 x 0.65 - 0.75 m; 43.75 m²
- TH 121: 9.00 x 8.70 x 0.75 - 0.90 m; 78.30 m²
- TH 122: 11.20 x 9.00 x 0.90 - 1.10 m; 100.80 m²
- TH 123: 13.65 x 10.00 x 1.10 - 1.30 m; 136.50 m²
- TH 124: 16.10 x 10.00 x 1.30 - 1.50 m; 161.00 m²
- TH 208: Ø 8 x 0.75 - 0.90 m; 50 m²
- TH 212: Ø 12 x 1.20 - 1.40 m; 113 m²
- TH 216: Ø 16 x 1.35 - 1.55 m; 201 m²

Tested Material B 6501

- Col. 5020 - Blue
- Col. 6037 - Green
- Col. 3015 - Red
- Col. 3021 - orange
- Col. 1001 - Yellow
- Col. 5023 - light blue
- Col. 6037 - light green

Tested according to: DIN EN 14960-1:2020
DIN EN 14960-2:2019
EN 14960-1:2019
EN 14960-2:2019